Iron & Oak 37 Ton Vertical/Horizontal Log Splitter BHVH3715GX

BHVH3715GX

Item Part No. Description Qty
1 791869 Hydraulic Control Valve 1
2 778827 8MOR-8FP Elbow 3
3 788209 1/2" x 18.5" Hose 1
4 788206 1/2" x 24.5" Hose 1
5 788503 1" Barb x 1-1/16 Elbow 1
6 778831 90º Elbow 1
7 788785 1/2" x 48" Hose 1
8 788207 1" x 25.5" Return Line 1
9 788504 1" NPT x 1" Barb, Rt 1
10 50PRB2016 1-1/4" M x 1" F 1
11 777835 13/16" Hose Clamp 4
12 788502 3/4" NPT x 1" Barb, Rt 1
13 4011 Suction Strainer 4" 1
14 788208 1" x 17" Suction Hose 1
15 50RAS8 1/2" Male x 1/2" Female, Rt 1
16 788505 3/4" O-ring x 1/2" NPT 1
17 793109 Valve Plate 1
18 82076 1/4-20 x 1.75HHSF 3
19 82222 1/4-20 Nyloc Nut 5
20 793117 Valve Plate Gusset 1
21 82022 3/8-16 x 3/4" HHSF Bolt 11
22 82026 3/8-16 SF Nut 16
23 782689 18" Lanyard 2
24 788040 Manual Tube 1
25 82087 5/16-18 x 3/4" HHCS Bolt 7
26 82019 5/16-18 SF Nut 3
27 793108 Tongue Weldment 1
28 1130 27" Chain 2
29 82108 3/8-16 x 3" HHSF Bolt 1
30 82290 3/8-16 Class G Nut 11
31 789741 1000 lb Jack 1
32 82023 3/8-16 x 1" HHSF Bolt 14
33 38587 2" 3500# Coupler 1
34 82118 1/2-13 x 3" HHSF Bolt 2
35 82291 1/2-13 Class G Nut 22
36 793237 37 Ton I&O Decal 2
37 793107 Beam 1
38 778459 Hand Grip 1
39 793112 Left Log Table 1
40 793113 Right Log Table 1
41 82033 1/2-13 x 1-1/2" Bolt 7
42 82036 1/2-13 SF Nut 9
43 82032 1/2-13 x 1-1/4" HHSF Bolt 4
44 793110 Left Stripper Half 1
45 793111 Right Stripper Half 1
46 82058 1/4 x 1/4 Shoulder Bolt 1
47 31094 #14S Brass Washer Lock 2
48 778470 Idler Control Arm 1
49 31095 1/4 x 5/8 x 1/32 Nylon Washer 1
50 82065 10-24 Nylon Lock Nut 1
51 37991 Idle Return Spring 1
52 793115 Idle Control Base 1
53 793162 5 x 24 Cylinder 1
54 778592 Pin for Cylinder 1
55 30313 Bridge Pin 3
56 793114 Engine Guard 1
57 778498 Pin Catch 2
58 82009 1/4-20 x 3/4" HHSF Bolt 2
59 82025 3/8-16 x 1-3/4" HHSF Bolt 4
60 GX270 GX270 Honda Engine 1
61 779683 Pump Bracket 1
62 791861 Hydraulic Pump 1
63 82100 5/16 Lock Washer 4
64 82474 1/2-13 x 3-1/2" HHSF Bolt 2
65 788283 Return Line Filter 1
66 793118 Hydraulic Tank 1
67 784455 Dip Stick 1
68 793119 Hinge 1
69 37878 1 x 6 Pin 1
70 787711 1/2 Magnetic Plug 1
71 788245 Spring 1
73 788243 Latch Rob 1
74 788244 Spring Pin 1
75 777124 1" Slotted Nut 2
76 780202 Tire 2
77 788301 Hub, Seal, Bearing Assembly 2
78 788085 38.5" Torsion Axle 1
79 82339 5/8-11 x 1-1/4" HHCS Bolt 4
80 82286 5/8 Flat Washer 4
81 82288 5/8-11 Class G Nut 5
82 82472 5/8-11 x 3-1/2" HHCS Bolt 1
83 82473 1/2-13 x 2-1/2" HHFB Bolt 16
84 788155 Wedge 1
85 788170 Keeper Spacer 2
86 788171 Keeper 2
88 82024 3/8-16 x 1-1/4" HHSF Bolt 1
89 777912 Coupling Insert 1
90 777909 Coupling 1/2" (set screw included) 1
91 777911 Coupling 1" (set screw included) 1
92 779681 2.4" Guard Insert for Pump 2
93 38477 Idle Control Cable 1
94 789451 Keeper Spacer 2
96 793120 Left Fender 1
97 793121 Right Fender 1
98 793123 Left Fender Gusset 1
99 793122 Right Fender Gusset 1
100 793238 37 Ton I&O Dislodger Decal 2

 

Item Part No. Description Qty
1 778597 Horizontal Lock 2
2 778714 Vertical Lock 1
3 778609 Split Control Lever Operation 1
4 778610 Log Splitter Warning 1
5 39259 Carbon Monoxide Warning 1
6 789236 Towing and Moving Instructions 1
7 777891 High Pressure Hydraulic Fill Hazard 1
8 777890 Fire Hazard 1
9 787944 Pinch Point Warning 3
10 777887 Operating Instructions 1
11 778717 Log Stripper Warning 2
12 777889 Stuck Log Warning Decal 1
13 788935 Fuel Fire Explosion Warning 1

 

Accessories / Attachments

Safety Flag Kit

Item# BR012104

  • Improves visibility of log splitter when backing up or towing
  • Heavy-duty tapered fiberglass pole won't bend over at towing speeds
  • Installs in minutes, no drilling required
  • Mounting instructions included

Universal Log Splitter Cover

Item# GNE-1100-CVR

Protect your log splitter from the elements with this heavy-duty cover. It's built to withstand the harsh weather conditions all while keeping your log splitter protected.

Kindling Cracker

Item# BR1000

If you need to create kindling for your campfire, wood stove or fireplace the Kindling Cracker is just what you need. It makes cutting kindling safer, quicker and easier!

 

Order online or by phone 410-692-5170